
ENERGIFORSK

EL FRÅN NYA ANLÄGGNINGAR 2021      1     

REFERENCE MILL FOR BLEACHED

SKOGSINDUSTRIELLA 

PROGRAMMET

 REPORT 2025:1095

KRAFTMARKET PULP 2024



 
 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

Reference mill for bleached  
kraft market pulp 2024 

 

NIKLAS BERGLIN, ANNA VON SCHENCK, MAGNUS IVARSBACKE,  
PATRIK LÖWNERTZ, ÅSA SIVARD, THÉRÈSE JOHANSSON, JUSSI SEPPÄNEN,  

HÅKAN MATTSSON, MÅRTEN DAHL, LENNART DELIN 

ISBN 978-91-89919-95-2| © Energiforsk March 2025 

Energiforsk AB | Phone: 08-677 25 30 | E-mail: kontakt@energiforsk.se | www.energiforsk.se 



 
 

 

 



 
REFERENCE MILL FOR BLEACHED  

KRAFT MARKET PULP 2024 
 

3 

 

 

 

Foreword 

There is great value in developing reference mills to show how energy-efficient 
[...]
away by a cooling system. The secondary energy system comprises the recovery of 
heat that is generated from steam and electricity and that is finally withdrawn 
from the system by cooling. In principle, the system can be divided into two parts: 
one where heat is recovered for the production of warm and hot water, another 
part where excess heat is cooled by the means of a cooling tower. The design of the 
reference mill is conventional, except for the very low fresh water consumption. 

Low-temperature heat is recovered from a number of sources in the kraft mill, e.g., 
the surface condenser of the evaporation plant, the smelt dissolver vapor 



 
REFERENCE MILL FOR BLEACHED  

KRAFT MARKET PULP 2024 
 

33 

 

 

 

condenser, and the turpentine condenser. The heat is used for hot water 
production and for boiler feed-water heating. Condensate from the evaporation 
plant is used in the pulp washing and in the lime mud wash.  

The cooling water system is integrated with the process water system. Cooling is 
carried out in cooling towers. 

It is common for pulp and paper mills in the Nordic countries to sell excess heat to 
district heating systems, especially if the mill is located close to a town or city. Such 
solutions are efficient both because they reduce the amount of primary energy 
needed to supply heat to the district heating system and the amount of cooling that 
is needed in the mill. Integration with district heating or other users of excess heat 
has not been included in the reference mill, however, since the optimal solution 
will vary greatly between locations. 

3.20 EFFLUENT TREATMENT 

Effluent treatment consists of pretreatment (cooling equipment and neutralization), 
primary clarification and biological (secondary) treatment. To meet the discharge 
limits for all parameters some polishing stage might also be needed. A block 
diagram is shown in Figure 10. 

There is a primary clarifier to remove fiber sludge from high solids effluent. The 
estimated suspended solids content of the high solids process streams from the 
pulp mills is about 300 mg/l. After the clarifier the suspended solids content is 
about 50 mg/l. The primary sludge is dewatered in a centrifuge and incinerated in 
the power boiler (alternatively the primary sludge could be sold to a fluting mill or 
similar, depending on the cost efficiency). After the primary clarifier the effluent is 
mixed with low solids effluent, screened, cooled to about 35oC and the pH is 
adjusted to about 7. 

 

Table 3-6. Outlet from primary clarifier and pre-treatment.  

  Softwood Birch 
Total flow 
 
Flow from primary clarifier 

m3/ADt 
m3/d 
m3/d 

25 
100 000 
50 000 

25 
100 000 
50 000 

 
COD kg/ADt 

kg/d 
 

29 
116 000 

27.5 
110 000 

SS, total flow kg/ADt 
mg/l 
kg/d 
 

4.5 
45 

4 500 

4.5 
45 

4 500 

Temperature °C ~35 ~35 
pH  ~7 ~7 
Primary sludge t DS/d  12.5 12.5 

 
 



 
REFERENCE MILL FOR BLEACHED  

KRAFT MARKET PULP 2024 
 

34 

 

 

 

For biological treatment there is an MBBR (Moving Bed Biofilm Reactor) reactor 
with suspended carriers followed by an activated sludge system, often called BAS 
(Biofilm + Activated Sludge). In the activated sludge system, there is an aeration 
basin and a secondary clarifier. Return sludge is pumped from the clarifier to the 
inlet of the aeration basin to keep a high level of activated sludge (micro-
organisms) in the basin. The system is designed for low biosludge production and 
low nutrient discharges. The COD reduction is estimated to be about 65-70% for 
the softwood production and about 70-75% for the hardwood production.  

The suspended solids concentration out from the secondary clarifier (BAS system) 
is about 50 mg/l for the market pulp cases.  

The biological sludge is dewatered to about 10% in a centrifuge and mixed with 
intermediate black liquor in the evaporation plant, before incineration in the 
recovery boiler.  

For some receiving waters higher demands than the lower level of the BAT-AEL 
ranges can be demanded for some parameters. This can be hard to fulfil without a 
final filter or other polishing stage.  

The discharge values after biological treatment to the recipient are shown in Table 
3-7. 

The biological sludge production factor is estimated at 0.15 kg/kg COD reduced. 

 

 
 
Figure 10.  Effluent treatment plant 



 
REFERENCE MILL FOR BLEACHED  

KRAFT MARKET PULP 2024 
 

35 

 

 

 

 

Table 3-7. Outlet data from biological effluent treatment at normal production. 

  Softwood Birch 

Flow m3/ADt 25 25 

COD reduction BAS % 65-70 70-75 

COD out BAS kg/ADt ~9-11 ~8-10 

 t/d 35-40   30-35 

    

    

TSS out BAS kg/ADt 1.25 1.25 

 mg/l 50 50 

 t/d 5 5 

    

Biological sludge  t/d 12  11-12 

 
 
There are European BAT-AEL limits for discharges from pulp and paper mills. Those 
limits are expressed as intervals of discharge per ton of product for different types of 
production. The values for bleached Kraft pulp are given in Table 3-8. For modern mills 
the lower part of the interval must normally be reached. 
To reach very low nutrient discharges when high COD reduction rates are 
demanded is a challenge. 

 

Table 3-8. BAT-AEL for effluent to recipient from bleached Kraft pulp mills and paper mills [7]. 

  Bleached Kraft 
Pulp 

Flow m3/ADt 
25-501) 

 

COD kg/ADt 7-20 

TSS total suspended solids kg/ADt 0.3-1.5 

Total nitrogen kg/ADt 0.05-0.25 

Total phosphorus kg/ADt 0.01-0.03 

AOX  
adsorbable organic bound halogens 

kg/ADt 0-0.2 

   

1) The flow values are not BAT-AEL values 

 



 
REFERENCE MILL FOR BLEACHED  

KRAFT MARKET PULP 2024 
 

36 

 

 

 

3.21 SPILL HANDLING SYSTEM 

Accidental spills caused by abnormal operation or equipment failures can be a 
significant contribution to the effluent emissions from the mill, and therefore it is 
important to minimize spills. 

The mills are designed with comprehensive sewer systems to collect accidental 
spills as close to the source as possible and directly recycle them to the proper 
process stage. The evaporation plant is designed with additional capacity to take 
care of black liquor spills in that area, as well as possible liquor contaminated 
condensates. 

The spill system includes: 

• Adequate instrumentation to minimize the risk for overflow of tanks and 
equipment, and to detect accidental spills. 

• Provisions to take care of process liquors when it is necessary to empty 
tanks or equipment for maintenance 

• Retention dams around tanks and equipment. 

• Floor channels connected to pump sumps from which liquids can be 
pumped back to the process. 

• Emergency effluent treatment pond for major spills or upset conditions in 
the effluent treatment plant. 

• Well-educated and trained personnel who understand the importance of 
spill handling. 

3.22 WATER SUPPLY AND TREATMENT 

Water is commonly used for two main purposes in the mill: process water and 
cooling. Other areas of use are fire water and maintenance. 

The raw water quality is normally high in Nordic rivers, with low content of 
suspended solids and chemical pollutants. There are however seasonal and 
interannual variations to be considered, as well as change in raw water quality as a 
consequence of climate change.  

The mill water system has only one quality, chemically treated water, with the 
following treatment sequence (Figure 11). 

• Water intake with coarse screening 

• Reduction of fine suspended solids using mesh filtration  

• Chemical precipitation followed by dissolved air flotation (DAF) 

• Sand filtration 

• Clear water well, including storage capacity for fire fighting 



 
REFERENCE MILL FOR BLEACHED  

KRAFT MARKET PULP 2024 
 

37 

 

 

 

Table 3-9. Data, raw water treatment. 

Flow m3/d 90 000 – 110 000 

Raw water sludge kg/d ~4 400 

 
The raw water intake should be arranged and designed to minimize the amount of 
sand and other debris entering the mill. 

As precipitation chemical some kind of Al-salt is used and pH adjusted to an 
optimum using NaOH. To enhance flocculation properties a polymer is added. 
Raw water sludge is discharged to the receiving water together with treated 
effluent. 

Part of the chemically treated water is further treated to feedwater to be used in the 
recovery boiler and the power boiler. The demineralized water treatment plant 
comprises ultra filtration, reverse osmosis and ion exchange. Dosage of sodium 
hypochlorite, sodium bisulphite, sodium hydroxide antiscalant and biocide is 
foreseen.  The plant is designed for a flow of 10 000 m3/d. 

The cooling water system is semi-open, which means that part of the process water 
comes from the cooling water system. The cooling is performed in a cooling tower. 
There are filters in the cooling water system to avoid impurities in the mill process 
water. 

The amount of process water coming from the cooling system is controlled so that 
the cold water temperature is maintained at about 18oC. 

There is a separate cooling water loop for the turbine and the turbine condenser. 
The water from the turbine oil cooler is dumped. Other coolers in the mill are 
connected to the general mill process water system. Water from such coolers that 
could contaminate the water should also be dumped. 

 
Figure 11. Water treatment. 

!!"# "A%
!!!!!!CD#()*%

+,%**-

./0!0/1*%!A-1/2*

./0!0/1*%!P#4RS*

7#*/%!0/1*%!
0*##

8APPD#9*R!/A%!
:#D1/1AD-

+/-R!:A#1%/1AD-



 
REFERENCE MILL FOR BLEACHED  

KRAFT MARKET PULP 2024 
 

38 

 

 

 

4 Reference mills - energy balances  
The reference mills are designed to be energy efficient. The mills would be self-
sufficient in both power and steam with only the recovery boiler and back pressure 
turbine. The mills have a power boiler to make use of surplus bark/wood waste 
and for sludge recovery.  

The lime kiln is fired with gasified bark, and the remaining bark from the 
woodyard and chip screening is co-fired with sludges from effluent treatment in 
the power boiler. 

There is an excess of steam from the recovery and power boilers which is utilized 
in a condensing turbine to produce renewable power for export.  

Key factors which make the reference mill energy efficient include: 

• High HP steam data 110 bar(g), 515oC  

• Feed water preheating to 175oC with MP-steam and interheating with 
MP2-steam to increase HP steam generation  

• Recovery boiler flue gas cooler to replace LP steam consumed in air 
preheating 

• Top preheating of all recovery boiler combustion air to 205oC 

• Recovery boiler sootblowing steam is extracted at 25 bar(g) from the 
turbine instead of using HP steam 

• Latest technology for pulp digesting which has a lower cooking 
temperature than other systems 

• 7 effect evaporation plant with hot feed of weak black liquor; “hot liquor 
flash” 

• Steam consumption in the bleach plant is reduced; more chlorine dioxide 
and less hydrogen peroxide allow a lower bleaching temperature 

• Shoe press system in pulp dryer 

• Low pressure steam used in the pulp dryer 

• Pressurized condensate system 

• High temperature of hot water, >85oC, and maximum use of hot water 
instead of steam in the bleach plant and pulp machine  

• Bark press for bark to the power boiler 

• MP-steam heat recovery from H2SO4 plant (softwood) 

Depending on electricity prices there are some mills which have had more focus on 
design with lower total power consumption to reduce the amount of purchased 
power required (or maximize sold power).   



 
REFERENCE MILL FOR BLEACHED  

KRAFT MARKET PULP 2024 
 

39 

 

 

 

An overview of the energy system and balances for the reference mills are shown 
in Figure 12 and Figure 13. More detailed balances can be found in Appendix C-G. 

 

 
Figure 12. Overall energy balance for the softwood bleached market pulp reference mill. 

 
The process steam consumption in the softwood reference mill is about 8.4 GJ/ADt.  
Heat generated from black liquor and falling bark amounts to about 20 GJ/ADt 
(880 MW) and there is thus a large excess of steam that is used for electricity 
generation.  

Approximately two thirds of the generated steam pass the back-pressure turbine to 
produce 155 MW of electric power. The remaining steam is fed to the condensing 
turbine, which generates a similar amount of electric power, ca 138 MW. Power 
consumption in the process is ca 98 MW. There is thus a potential to sell as much 
as 195 MW, corresponding to more than 1.15 MWh/ADt. 

Process steam consumption in the birch reference mill is slightly lower, ca 8.1 
GJ/ADt, mainly because the pulp yield is higher than for softwood, resulting in less 
black liquor and a smaller evaporation demand.  

Because of the smaller amount of black liquor to recovery boiler in the birch mill, 
the amount of steam generated is about 15% smaller. The total steam generation in 
the mill is compensated by the fact that there is more bark available in the birch 
mill. This is an indirect effect of the use of saw mill chips as part of the feedstock in 
the softwood mill, giving less falling bark in that case. Power consumption in the 

!"#$B&'B$()G$#&+, !!" #ABCDE -$.$/$M)$&12BB3&4R4S
FGHA,-./MNO-GP4

RS/7 89GPW !";<=
F> 89GPW FMMG-#/MN?@D
A> 89GPW BABC aHbMcHBd 8?B-7BH4HAG

BM?/HB BM?/HB eHHWNAGHB
fABCHG 89GPW RBH4HAG?@D g=<h 8?B-7BH4HAGHB-BHbMcHBd-#M?/HB

iM f>- h"= f>- "<" g<= 8?B-7BH4HAGHB-#ABC-#M?/HB
"<" f>- k!<i 9?DHOGHB

!<i B/HAb4?@D
fRPfR;lOGHA, M<" mndDH@-OGADH

g!<o pcA7MBAG?M@
!<i T4H,?bA/-7BH7ABAG?M@

o;!<g A;Fmo h"<; eHHWNAGHB-7BH4HAG?@D-BHbMcHBd-#M?/HB
i<h f?ObH//A@HMSOr-/MOOHO

hiM<o
;<o 8?B-7BH4HAGHB-BHbMcHBd-#M?/HB-C9sTtE

!og uT !MM<g f>- M<! 8?B-7BH4HAGHB-7MNHB-#M?/HB
"<" F,H/G-O4AGGHB?@D
"<" 9?DHOGHB

;M"<h !!<i B/HAb4?@D
o;!<g ;M<" #ABCDE k<" #ABCDE !o=<g RS/7-,Ab4?@H

Power balance "<" RS/7-,Ab4?@Hr-N4?GH-NAGHB-OdOGH,
Consumption f> ;;k<g f>- ;"g<" pcA7MBAG?M@
RBMbHOO kh<g M<" T4H,?bA/-7BH7ABAG?M@
Sold !ko<k "<" TASOG?b?O?@D
FS, ;kg<; "<"

"<" BS?/W?@D-4HAG?@D
Production "<" B/MN-M..
Back-pressure !MM<g fACHlS7 !!<= f?ObH//A@HMSOr-/MOOHO
Condensing !gh<" FHb-4HAG ;!k<h g<" #ABCDE h;<" FGHA,-GM-.HHWNAGHB-GA@C
BMSD4G "<" f> !M uT
Sum ;kg<; Mik<! TM@WH@OAGH-BHGSB@

BABC-GM-/?,H-C?/@r-G9FPW ghg
BABC-GM-#ABC-#M?//HBr-G9FPW oMi
FM/W-#ABCr-G9FPW "

o;!<g
gM uT

gk<!
gg uThM uT

!;M uT

!o!<g

!oM uT

"<"

i<k

M!M uT

ohg<o

o-"""

o-"""
"

o-""" !!ko<!

!gh<" f>- 77

f?nHW
#HW



 
REFERENCE MILL FOR BLEACHED  

KRAFT MARKET PULP 2024 
 

40 

 

 

 

birch mill is ca 93 MW. There is a potential to sell 182 MW, corresponding to ca 
1.09 MWh/ADt. 

 

 
Figure 13. Overall energy balance for the hardwood bleached market pulp reference mill. 

 
Table 4-1 compares the overall steam and power balances for the 2024 reference 
mills and the 2010 reference mills. There are relatively small differences in process 
steam consumption of about 5%, but the differences are larger in the power 
consumption which has been reduced by ca 15% on average, e.g. due to efficiency 
of scale and increased use of variable frequency drives.  

The decreased power consumption together with the increases in power 
generation, mainly due to the more advanced steam data and decreased steam 
consumption, leads to a large increase in the potential to sell excess power, ca 0.25 
MWh/ADt for both the softwood and birch cases. The resulting power export for 
the 2024 reference softwood mill is thus ca 30% higher than for the 2010 reference 
mill. 

!"#$B&'B$()G$#&'+,)G !!" #ABCDE -$.$,$/)$&M+BB1&2324
FGHA,-./MNO-GP4

RS/7 89GPW ;""<=
F> 89GPW FMMG-#/MN?@D
A> 89GPW BABC aHbMcHBd 8?B-7BH4HAG

BM?/HB BM?/HB eHHWNAGHB
fABCHG 89GPW RBH4HAG?@D gh<i 8?B-7BH4HAGHB-BHbMcHBd-#M?/HB

!=h f>- hiM f>- "<" k<" 8?B-7BH4HAGHB-#ABC-#M?/HB
"<" f>- ig<g 9?DHOGHB

g<g B/HAb4?@D
fRPfR;lOGHA, M<" mndDH@-OGADH

;k<g ocA7MBAG?M@
!<k p4H,?bA/-7BH7ABAG?M@

gi!<! A;Fm= hi<i eHHWNAGHB-7BH4HAG?@D-BHbMcHBd-#M?/HB
k<; f?ObH//A@HMSOT-/MOOHO

i=g<g
;<= 8?B-7BH4HAGHB-BHbMcHBd-#M?/HB-C9rpsE

!=g tp !M"<" f>- !"<" 8?B-7BH4HAGHB-7MNHB-#M?/HB
"<" F,H/G-O4AGGHB?@D